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March 9, 2007

1.D. Williams

CORAL ARCHITECTURAL PRODUCTS
3010 Rice Mine Road

Tuscaloosa, Alabama 35406

Re: FL500 Window Wall System (Specimens E1, E2, & E3)

Dear Mr. Williams:

Enclosed you will find the test report package for the FL500 Window Wall System
(Specimens E1, E2, & E3) tests that were performed at Hurricane Test Laboratory, LLC
(HTL).

This test report package includes the following items:

e Laboratory compliance letter

» HTL test report #0402-1105-06 (sheets 1 through 10)

e Coral Architectural products drawing # FL-500-01 (sheets 1 through 9)
If you have any questions, please contact our office.

Sincerely,

HURRICANE TEST LABORATORY, LLC

Vinu J. Abraham, P.E.
FL Reg. # 53820







March 9, 2007

Jaime D. Gascon

Miami-Dade Building Code Compliance Office
Metro-Dade Flagler Building, Suite 1603

140 West Flagler Street

Miami, Florida 33130-1563

Re: Laboratory Compliance Letter (HTL06091)
Dear Mr. Gascon:

The tests described in the reports for the below jobs and specimen numbers have been
performed in full accordance of the requirements of the Florida Building Code, with no

deviations.
Job Specimen | TAS | TAS TAS 202 FORCED
# # 201 203 AR | WATER | STATIC | ENTRY
El X X X X X
0402-1105-06 E2 X X
E3 X X

If you have any guestions, please contact our office.
Sincerely,

HURRICANE TEST LABORATORY, LLC

Vinu 1. Abraham, P.E.
HURRICANE TEST FL Reg. # 53820
LABORATORY, LLC

FLORIDA OFFICE
6655 Garden Road
Riviera Beach, FL 33404
561.881.0020

Fax 561.881.0075

GEQRGIA OFFICE
1701 Westfork Drive, Suite 106
Lithia Springs, GA 30122
770.941.6916

Fax 770.941.2930

www. htltest.com
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MANUFACTURER'S IDENTIFICATION

1.0 NAME OF APPLICANT: CORAL ARCHITECTURAL PRODUCTS
3010 Rice Mine Road
Tuscaloosa, Alabama 35406
(800) 772-7737
2.0 CONTACT PERSON: J.D. Williams
3.0 HTL TEST NOTIFICATION #: HTLO6091
4.0 HTL LAB CERTIFICATION: Miami-Dade County (03-0813.01), Florida Building Code, WDMA,
Texas Departiment of Insurance (TDI), AAMA, and IAS-ES

PRODUCT IDENTIFICATION

5.0 Product Type: Aluminum Window Wall System

6.0 Model Number: FL-500 WINDOW WALl SYSTEM

7.0 Performance Class: +/- 80 psf

8.0 Overall Sample Size:

Specimen # . | Size

£1, EZ, and E3 182-1/2" (w} x 120" (h)

9.0 Configuration: All test units consisted of three (3) bays, with each bay having two (2) lites of glass. See
Coral drawings “"FL500-01", sheets 2, 3, and 4 of 9 for an elevation of these test units.

10.0 Drawing: This report is incomplete if not accompanied by Coral Architectural Products Drawing “FL500-01"
and accompanying sheets bearing the raised seal of Hurricane Test Laboratory, LLC.

11.0 Sample Source: Samples provided by Coral Architectural Products.

PRODUCT DESCRIPTION

12.0 Frame Assembly: The frame used in this sample was fabricated using some or all of the following
aluminum extrusions:

Description Part # | Dimensions Material
Sill Flashing End Dam ED519-1 | 2.500" x 1.000" x 0.062" | 6063-T6
Head or Wall Jamb FL501 2.500" x 1.000" x 0.094” | 6063-T6
Sill or Head FL502 2.500" x 4.980" x 0.080" | 6063-T6
Glass Stop FL503 1.250" x 2.021" x 0.078" | 6063-T6

Standard Vertical Mullion | FL504 2.500" x 5.000" x 0.213" | 6063-T6
| Open Back Mullion Filler FL505 0.681" x 4.670" x 0.080" | 6063-T6
Intermediate Horizontal FL506 2.500" x 4.980" x 0.080" | 6063-T6
Subsill Flashing FL519 2.620" x 5.402" x 0.084" | 6063-T6
The following procedures (typical) were utilized when assembling this individual frame:
Frame Corner Construction: At each frame corner, the vertical frame members ran through while the
horizontal frame members were square cut, butted and mechanically fastened to the vertical frame
member using #14 x 1" HHSTC fasteners that passed through the vertical and threaded into the horizontal

members screw splines.
ENGINEER OF RECORD
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Vinu J. Abraham, P.E.
FL Reg. #53280
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Mullion Reinforcement: The two intermediate vertical mullions were both reinforced using 4,562" x 1.25" x
0.250" steel reinforcing channel (Part Number SR504). The steel channel was attached to the mullion with a
1/4" STS fastener located 1" from each end of the mullion.

Frame Joint Sealant: Fach frame joint was sealed using strips of Schnee-Morehead SM5601TackyTape ®
Industrial Sealant Tape (Interior side of each frame joint only.)

13.0 Glazing:
13.1 Glazing Material: These test units used this glass type:
Glass Type “A”: 9/16” laminated glass with following components:
- V4" heat strengthened glass
- 0.075” Solutia VSO2 Interlayer (Miami-Dade # 03-0514.15)
- 14" heat strengthened glass '
13.2 Glazing Method: Each glass lite used in this sample was glazed using the following (typical)
procedures:
Exterior Side; _Using continuous strips of an extruded EPDM exterior glazing gasket (Part #NG1).
Each corner of the gasket is sealed using a 2” long cap bead of Dow Corning 795 Structural Silicone
Sealant in both directions of the gasket. -
Interior/Exterior Side: Using continuous strips of an extruded EPDM interior spacer gasket (Part
#NG14) and Dow Corning 995 structural silicone sealant..
13.3 Daylight Opening:
Qty. | Daylight Opening Glass Bite | Glass Type
6 57-1/2" (w) x 16-1/2" (h)

6 | 57-1/2" (w) x 96" (n) i e
14.0 Sealant's Used:
Location Sealant
Perimeter Sealant Dow Corning 795 Silicone Sealant
Frame Joint Sealant Schnee-Morehead SM5601TackyTape ®

Industrial Sealant Tape (Interior side of each
frame joint only.)

| Glazing and Internal Sealant Dow Corning 995 Structural Silicone Sealant
INSTALLATION
15.0 Following is a description of how this sample was installed in the test buck when viewed from the exterior
side:
Location Substrate Anchor Description & Schedule Specimen
Frame Head The frame sill is attached to the opening using twa (2) per
and Sill. location, 3/8” x 1-1/2" HHW Tek Screws located 2" from
Steel edge of mullions. El
Frame Jambs The frame jamb was attached to the opening using two
(2) per location, 3/8” x 2" HHW Tek Screws located above
and below midpoint of jambs.

ENGINEER OF RECORD
'3/9Y2007
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Location

Substrate

Anchor Description & Schedule

| Specimen

Frame Head

Steel

The frame head of the overall specimen was attached to
the opening using 12 (12), 3/8" x 1-1/2" TEK steel holts.
These fasteners were spaced in groups of two on either
side of the intermediate and jamb mullions spaced 2" and
4" on center.

1 Frame Sill

Concrete

The frame head of the overall specimen was attached to
the Concrete (2,500 psi) opening using 12 (12), 3/8" x 2-
1/2" LDT (2" minimum embed.) steel bolts. These
fasteners were spaced in groups of two on either side of
the intermediate and jamb mullions -spaced 2" and 4" on
center.

Frame Jambs

Steel

The frame jambs were attached to the opening using two
{2) per location, 3/8" x 2" HHW Tek Screws located ahove
and betow midpoint of jambs.

E2

Frame Head

Wood

The frame head of the overall specimen was attached to
the Wood opening using 18 (18), 3/8" x 3" Lag bolts (3"
minimum embedment) These fasteners were spaced in
groups of three on either side of the intermediate and
jamb mullions spaced 2", 4" and 6" on center.

Frame Sill

Steel

The frame sill is attached to the opening using two (2) per
location, 3/8" x 1-1/2" HHW Tek Screws located 2” from
edge of mullions.

Right Frame
Jamb

Wood

Each jamb muliion was attached to the wood opening at
mid-span using five (5}, 3/8" x 3-1/2" Lag bolts (3"
minimum embedment). These fasteners were located in a
cluster of of five with one located at mid-peint and the
others spaced 2" and 4" on either side of the mid-point.

Left Frame
Jamb

Steel

The frame jamb was attached to the opening using two
(2) per location, 3/8" x 2" HHW Tek Screws located above
and below midpeint of jambs.

E3

NOTE: There is a 1/4” shim space used around the entire perimeter of this test sample.

SUMMARY OF RESULTS:

TEST RESULTS

Specimen #E1

Test Method

Test Conditions

TEST RESULT

Air Infiltration Test

(ASTM E330 and TAS 202)

Design Pressure

(ASTM E283 and TAS 202) 1.57 psf & 6.24 psf PASS
Water Infiltration Test

(ASTM E331 and TAS 202) 15.0 pst PASS

Uniform Static Load Test +/ - 80 psf _—

ENGINEER OF RECORD
- "3/9‘/5007




TESTING AND EVALUATION SOLUTIONS
www.htltest.com

HURRICANE TEST LABORATORY, LLC

Report #: 0402-1105-06
Test Unit #: E1,E2, and E3
Report Expires on: 3/9/12

Page 4 of 10
Large Missile Impact Test 9-lb 4-0z, 2 x4 @ PASS
(TAS 201 and ASTM E1886/E1996) 50ft/sec
Cyclic Load Test +70 / - 80 psf PASS
(TAS 203 and ASTM E1996) Design Pressure
Specimen #E2
Large Missile Impact Test 9-lb 4-0z, 2 x4 @ PASS
(TAS 201 and ASTM E1886/E1996) 50ft/sec
Cyclic Load Test +70 / - 80 psf PASS
(TAS 203 and ASTM E1996) Design Pressure
Specimen #E3
Large Missile Impact Test 0-b 4-0z, 2 x4 @ PASS
(TAS 201 and ASTM E1886/E1996) 50ft/sec
Cyclic Load Test + 70 / - 80 psf PASS

(TAS 203 and ASTM E1996)

Design Pressure

16.0 TEST UNIT # E1 TEST RESULTS:

16.1 AIR INFILTRATION TEST RESULTS (ASTM E283):

Test Pressure Measured Allowed
1.57 psf 0.010 0.060 cfm/ft*
6.24 psf 0.000 n/a

16.2 WATER LEAKAGE TEST RESULTS:

Test Pressure Spray Rate

Test Duration

Measured

Allowed

15.00 psf 5.0 GPH/ft?

15.00 min.

PASSED

No Entry

ENGINEER OF RECORD
- 3E/9/§oo7
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16.3 UNIFORM STATIC LOAD TEST RESULTS:
16.3.1 LOCATION OF DEFLECTION MEASUREMENTS:

21
'\.P"
B
&
1]
16.3.2 TEST DATA:
POSITIVE LOAD:
LOCATION A
LOAD Deflection (in.) Permanent Set (in.)
(psf) Measured Allowed Measured Allowed
+ 60 0.445 0.667 N/A 0.240
+ 80 0.570 0.667 N/A 0.240
+ 120 N/A N/A 0.022 0.240
LOCATION B
LOAD Deflection (in.) Permanent Set (in.)
(psf) Measured Allowed Measured Allowed
+ 60 0.062 0.317 N/A 0.114
+ 80 0.075 0.317 N/A 0.114
4 105 N/A N/A 0.002 0.114
NEGATIVE LOAD:
LOCATION A
LOAD Deflection (in.) Permanent Set (in.)
(psf) Measured Allowed Measured Allowed
- 60 0.384 0.667 N/A 0.240
- 80 0.508 0.667 N/A 0.240
-120 N/A N/A 0.011 0.240

ENGINEER OF RECORD
v ES/@/zﬁm
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LOCATION B
LOAD Deflection (in.) Permanent Seé (in.)
(psf) Measured Allowed Measured Allowed

- 60 0.053 0.317 N/A 0.114

- 80 0.052 0.317 N/A 0.114

- 120 N/A N/A 0.001 0.114

16.3.3 REMARKS:
No signs of failure were observed in any area of this test specimen during the uniform static
load test. As such, this specimen was found to satisfy the uniform static load test
requirements of Florida Building Code TAS 202.

17.0 IMPACT TEST DATA:
17.1 LARGE MISSILE IMPACT TEST:

TEST UNIT # E1

Impact | Velocity | Glass Temp. X Coordinate Y Coordinate
# (ft/s) {°F) (in.) (in.)
1 50.40 64 91.50 52.00
2 50.61 64 113.00 10.00
3 49.93 N/A 123.00 60.00

@

&

ENGINEER OF RECORD
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TEST UNIT # E2

Impact | Velocity | Glass Temp. X Coordinate Y Coordinate
id (ft/s) (°F} (in.) (in.)
i 49,04 3 153.50 51.75
2 48.54 75 171.00 11.50

@

_@_I\J

TEST UNIT # E3
Impact | Velocity Tem(:[::asture X Coordinate Y Coordinate
# (ft/s) g (in.) (in.)
1 49.65 79 31.00 49.50
2 49.98 79 48.00 6.00

@
2_@_

17.1.1 IMPACT REMARKS:
Impacts for this test hit the intended targets resulting in the recorded measurements.

There were no signs of penetration, rupture, or opening after the large missile impact test.

ENGINEER OF RECORD
7 L %/9f2007
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Upon completion of the large missile impact test, this sample subsequently underwent the
cyclic load test as specified Florida Building Code TAS 201 and ASTM E1886/1996.

18.0 CYCLIC LOAD TEST
18.1 TEST PARAMETERS:

Specimens # E1, E2, & E3
Positive Design Load 70 psf
Negative Design Load 80 psf

18.2 TEST SPECTRUM:
Positive Loads: .

# OF INWARD ACTING CYCLES/STAGE

14 -35 0-42 35 —56 21-70
(psf) (psf) (psf) (psf)
3500 300 600 100

Negative Loads!
# OF OUTWARD ACTING CYCLES/STAGE

24 — 80 40 - 64 0-48 16 — 40
(psf) (psf) (psf) (psf)
50 1050 50 3350

18.2.1 DEFLECTION GAGE LOCATIONS (SPECIMENS E2 & E3):

&

s

ENGINEERROF RECORD
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DEFLECTION GAGE LOCATIONS (SPECIMEN E1):

LA

18.3 PERMANENT SET DATA:
TEST UNIT # E1
INWARD (POSITIVE) LOAD OUTWARD (NEGATIVE) LOAD
Measured Allowable Measured Allowable
Location | Permanent Set | Permanent Set | Permanent Set | Permanent Set
{in.) {in.) {in.) (in.)
A 0.040 0.240 0.050 0.240
B 0.050 0.114 0.080 0.114
TEST UNIT # E2
INWARD (POSITIVE) LOAD OUTWARD (NEGATIVE) LOAD
Measured Allowable Measured Allowable
Location | Permanent Set | Permanent Set | Permanent Set | Permanent Set
(in.) (in.) (in.) (in.)
B 0.100 0.240 0.100 0.240
E 0.050 0.114 0.100 0.114
TEST UNIT # E3
INWARD (POSITIVE) LOAD OUTWARD (NEGATIVE) LOAD
Measured Allowable Measured Allowable
Location | Permanent Set | Permanent Set | Permanent Set | Permanent Sét
(in.) {in.) (in.) (in.)
B 0.000 0.240 0.000 0.240
E 0.130 0.114 0.000 0.114

18.4 REMARKS:

The test unit was insbected carefully upon completion of the cyclic test for failures. An initial
specimen failed cyclic testing, which resulted in the replacing of failed lites with glass type "A” in
specimens E2 and E3. Also the cydlic pressure was reduced to a positive load of 70 psf while

ENGINEER OF RECORD
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maintaining the same negative load of 80 psf. As such, this specimen was found to satisfy the
cyclic test requirements of Florida Building Code TAS 203 and ASTM E1886/1996.

MISCELLANEOUS INFORMATION

CERTIFICATION & DISCLAIMER STATEMENT:

All tests performed on this test specimen were witnessed in accordance with the specifications of the
applicable codes, standards & test methods listed below by the Hurricane Test Labeoratory, LLC located at
6655 Garden Road, Riviera Beach, Florida. HTL does not have, nor does it intend to acquire or will it
acquire, a financial interest in any company manufacturing or distributing products tested at HTL. HTL is
not owned, operated or controlled by any company manufacturing or distributing products it tests. This
report is only Intended for the use of the entity named in section 1.0 of this report. Detailed assembly
drawings showing wall thickness of all members, corner construction and hardware applications are on file
and have been compared to the test specimen submitted. A copy of this test report along with
representative sections of the test specimen will be retained at HTL for a period of four (4) years. All
results obtained apply only to the specimen tested and they do indicate compliance with the performance
requirements of the test methods and specifications listed in the following section.

APPLICABLE CODES, STANDARDS & TEST METHODS:

ASTM E283 - Standard Test Method For Determining The Rate of Air Leakage Through Exterior Windows,
Curtain Walls, and Doors Under Specified Pressure Differences. -

ASTM E330 - Standard Test Method for Structural Performance of Exterior Windows, Curtain Walls, and
Doors by Uniform Static Air Pressure Difference.

ASTM E331 — Standard Test Method for Water Penetration of Exterior Windows, Curtain Walls, and

Doors by Uniform Static Air Pressure Difference.

ASTM E1886 — Standard Test Method for Performance of Exterior Windows, Curtain Walls, Doors and
Storm Shutters Impacted by Missiles and Exposed to Cyclic Pressure Differentials.

ASTM E1996 — Standard Specification for Performance of Exterior Walls, Glazed Curtain Walls, Doors, and
Storm Shutters Impacted by Windborne Debris in Hurricanes.

South Florida Building Code (SFBC) — Section 3603.2 (b) 5.

Florida Building Code TAS 201 — Impact Test Procedures.

Florida Building Code TAS 202 — Criteria For Testing Impact and Non-Impact Resistant Building
Envelope Components Using Uniform Static Air Pressure.

Florida Building Code TAS 203 — Criteria For Testing Products Subject To Cyclic Wind Pressure Loading.

LIST OF OFFICIAL OBSERVERS:

Vinu J. Abraham, P.E. — HTL, Managing Partner

Urmilla Jokhu-Sowell, P.E. — HTL, Assistant Operaticns Manager
Fred Henderson — HTL, Technician

Michelle Seybert — HTL, Technician

1.D. Williams — Coral Architectural Products

ENGINEER OF RECORD
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Architectural Products =
1010 RICE MINE ROQAD, TUSCALOOSA, AL 35408
FA: BOD-255-7320

PHOME: 800-772-7737

BILL OF MATERIALS
ITEM NO.| PIN DESCRIPTION DIMENSIONS MATERIAL MANUFACTURER NOTES
i NG1 EXTERIOR GLAZING GASKET 120 SPACE EPDM VARIES
2 NG14 INTERIOR SPACER GASKET 25X .188 EPDM VARIES
13 5B13 SETTING BLOCK @ SILL & HORIZONTAL .800 X 688 X 4" EPDM VARIES 2PERLITE
14 SM5601 JOINT SEALANT TAPE .50 X 125 X VARIES BUTYL SCHNEE-MOOREHEAD
-5 795 SILICONE- PERIMETER SEALANT FILL SPACE SILICONE DOW CORNING USED AT PERIMETER
-6 995 SILICONE -GLASS TO METAL FILL SPACE SILICONE DOW CORNING GLASS TO METAL
—17 WwD200-1 |WATER DVERTER 1.358 X 594 X .050 PLASTIC CORAL INDUSTRIES, INC. USED AT INTERMEDIATE HORIZONTAL
T8 AS16 FASTENER #14 X 1 HHSTS STEEL VARIES TYPICAL SPLINE SCREW VERTICAL/HORIZONTAL JOINTS
9 AS21 FASTENER #6 X 3/8" PPH STEEL VARIES ATTACHEDS519-1
10 AS38 FASTENER #10-24 X3/8 HH STEEL VARIES ATTACH SR504 TO FL504
|EE SR504 STEEL REINFORCEMENT 1.25 X 4.562 X .25 A36 STEEL VARIEES STEEL RENFORCEMENT FOR FL504
112 CS500-1 SETTING CHAIR 1.156 X .844 X .078 6063-T6 ALUMINUM CORAL INDUSTRIES, INC. 2 PERLITE AT SILL
13 ED519-1 SILL FLASHING END DAM 250 X 1.00 X .062 6063-76 ALUMINUM CORAL INDUSTRIES, INC. 5.00 LONG
14 FL501 HEAD OR WALL JAMB 25X 5.00X.094 6063-T6 ALUMINUM CORAL INDUSTRIES, INC.
15 FL502 SILL OR HEAD 2.5 X 4.98X .080 6063-T6 ALUMINUM CORAL INDUSTRIES, INC.
<16 FL503 GLASS STOP 1.25 X2.021 X .078 6063-T6 ALUMINUM CORAL INDUSTRIES, INC.
~sl7 FL504 STD. VERTICAL MULLION / DOOR JAMB 25X 5.00X.094 6063-16 ALUMINUM CORAL INDUSTRIES, INC.
<J18 FL505 OPEN BACK MULLION FILLER 681 X 4.67 X.080 6063-T6 ALUMINUM CORAL INDUSTRIES, INC.
~19 FL506 INTERMEDIATE HORIZONTAL 2.5X4.98 X.080 6063-T6 ALUMINUM CORAL INDUSTRIES, INC.
20 FL516 HEAVY VERTICAL MULLION 25X500X 213 6063-T6 ALUMINUM CORAL INDUSTRIES, INC.
21 FL519 SUBSILL FLASHING 262 X 5.402 X .084 6063-T6 ALUMINUM CORAL INDUSTRIES, INC.
Np) 5B20 SETTING BLOCK @ INVERTED HORIZONTAL .800 X .548 X 4" EPDM VARIES 2 PERLITE
~123 FASTENER |FOR ATTACHING TEM # 21 TO CONCRETE SUBSTRATE  [#12 X 2" FHP TAPCON  |STEEL VARIES 1" MINMUM EMBEDMENT NON-STRUCTURAL
24 FASTENER |FOR ATTACHING TEM # 21 TO WOOD SUBSTRATE #12 X 2" FHP WD SCREWSTEEL VARIES 1" MINIMUM EMBEDMENT NON-STRUCTURAL
' AS27 FASTENER #12 X 1-1/2" #3 8.D. FHP |STEEL VARIES 1" MINIMUM EMBEDMENT NON-STRUCTURAL

y

GLAZING SCHEDULE

/ GLASs | MAXIMUM D.L.O. SIZE | square | mAXIMUM DESIGN
GLASS DESCRIPTION NOA MANUFACTURER | MARK (INCHES) FEET PRESSURE (PSF)

1/4" H.5. A¥ INNER/OUTER FACES W/0.075 SOLUTIA VS02 INTERLAYER | 03-0514.15 SOLUTIA A 57-1/2 x 96 38.3 +80/-80

4" H.5. AT INNER/OUTER FACES W/0.090 PVB SOLUTIA INTERLAYER |  03-0105.02 SOLUTIA B 45112 x 96 303 +60/-60

N4 1.5/ AT INNER/OUTER FACES W/0.120 UVEKOL "S" INTERLAYER 3-1117.05 UVEKOL U 45-1/2 x 96 30.3 +60/-60

TMHS. AT INNER/OUTER FACES W/0.090 PVB SOLUTIA INTERLAYER | 03-0105.02 SOLUTIA B 45-1/2 x 84 26.5 +65/-65

Hurricane Test Laboratory, LLC:

HTL TEST REPORT DRAWINGS FOR

FL500 WINDOW WALL SYSTEM
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BILL OF MATERIALS AND GLAZING
SCHEDULE
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SMB5601

M5603

ISOCRYL® TAPE SEALANTS

PRODUCT NAME:
SM5601 (Black) Isocryi® Tape Sealant.
SM5803 (Gray) Isocry® Tape Sealant.

MANUFACTURER:
Schnee-Morehiead, Inc. Please
refer to the reverse side of this
sheet for the listing of the manufac-
turing facility.

PRODUCT DESCRIPTION:
Isocryl® Tape Sealants are com-
pounded from polyisobutylene and
isoprene polymers, Tasts indicate
that they exhibit aggressive initial
adhesion, are easily compressed
and will easily accommodate dimen-
sional changes in a detail where
movement is anticipated. Physical
characteristics are maintained after
a@xposure to ultraviolet radiation and
temperature extrermes. Atmospheric
contamination has little to no effect
on the function of these sealant
tapes.

The suitability of this product, for
each intended use, must be deter-
mined by the purchaser ar user prior
to acceptance.

SPECIFICATION COMPLIANCE:
AAMA Specitication: ]
AAMA 807.3

Reference Standards:
ANSI/AAMA 101-85
AAMA/NWWDA101/1.5.2

BASIC USES:

SM5601 and SM5603 are used in
fabrication details found in many
industries. Outdoor lighting fixiures,
curtain wall fixed joints, skylite de-
tails, panel dampening applications
and transportation industry vision
lites are but a few of the diverse
areas where these sealant tapes
¢an be used.

These tape sealants may be factory
or field applied. No primers are re-
quired to obtain adhesion. Clean

TECH DATA

TYPICAL PROPERTIES |

Characteristic Result Test Method
Golor; SM5601: Black

SM5603: Gray
Cansisiency: Soft tacky rubber
Cone Penetration: 101-115mm/5 seconds ASTM D 217

300 gram Joad
Percent Solids: 100%
Elangation: 500% minimum ASTM D 1191
Service Temperature Range: -30°F (-34°C) to 180°F (B2C)
Storape Life: 18 months from date of

manufacture when storad
in originat closed container
at or below 100°F {38°C)

" Crazing 1o Acrylic Plastic: None

MIL-8-11030 C Para. 4.5.7

Pegl Strenpth: 7-10P.1W,

95% cohesive separation

AAMA BOC.52

Wi/Gal.:

9.58 Ib/gal. (1.15 Kg/L)

*ALL TEST METHODS ARE THE MOST REGENTLY PUBLISHED VERSIONS.

substrates are required for optimum
adhesion.

LIMITATIONS:

Not recommended for:

a) Joints that will be subjected
to confinuous water submersion.

b) Joints that are not mechanically
iixed.

APPLICATION LIMITATIONS:
a) Do not apply tape sealant to wet
or frost bearing surfaces.

TECHNICAL DATA:

Tests indicate that Isocryl® Tape
Sealants exhibit resistance to ulira-
violet and infrared radiations, pre-
cipitation, atmospheric hydrocarbon
contamination and extremes in tem-
perature. Shelf life is eighteen (18)
months when stored in a dry place
where temperature does not exceed
100°F (38°C).

INSTALLATION:

Optimally, a clean dry uncontami-
nated surface is desired to obtain
intimate adhesion, but realistically
there are field situations that pre-
vent complete control of surface
conditions. Obviously, excessive
oil, caked-on dirt, free-standing water
and ice or snow must be removed
before the tape sealant is applied.

Position tape sealant on required
seal area with backing paper on top.
Using a smooth even hand motion,
press the iape to the surface to
make intimate contact without dis-
torting the tape sealant. Avoid lap-
ping of tape by butt joining tapes at
transition points. Remove backing
paper prior to mating adjoining sur-
face and fastening. IF THIS TAPE
SEALANT IS IN DIRECT CON-
TACT WITH ANY OTHER SEAL-
ANT OR ELASTOMER, A COM-
PATIBILITY TEST MUST BE CON-
DUCTED PRIOR TO USE.




SM5601 and SM5603 Isocryl® eliminate potential field problems
Tapes are compatible with the fol- by testing Isocryl® Tape Sealants
lowing Schnee-Morehead prod- with samples of the surface on which

ucts: it will be applied. This testing will aid
in determining the proper surface

Acryl-R® Sealznt SM5522 preparation, if any, that will be nec-
SM5430 Non-Drying Sealant essary prior to tape sealant applica-

Acryl-R® Narrow-Joint Sealant SM5504  tion,.
SM7100 and SM7108 Permathane®
Polyurethane Sealants
SM5731 and SM5732 Paly-Glaze™
Silicone Sealants

The suitability of this product, for
each intended use, must be deter-
mined by the purchaser of user prior
to acceptance. Typically, solvent
base sealants will soften butyl tape
sealants upon contact. This is a
short term effect untit the solvent
has evaporated, and no long term
effacts on performance properties
of the tape sealant are anticipated.

SPECIFICATION COMPLIANCE:
Isocryl® Tapes meet and exceed the
test requirements of:

AAMA 807.3 (This specification
supersedes obsolete NAAMM Std.
55-1b-68)

AVAILABILITY AND COST:

isocryl® Tape Sealanis are avail-
able in a variety of sizes. Please
contact Schnee-Morehead for addi-
tional information. Names of dis-
tributors and agents are available
through Schnee-Morehead.

MAINTENANCE:
No maintenance should be needed.

PRETEST FOR ADHESION:
Pretest for adhesion is intended to

GONDITIONS OF SALE AND LIMITATIONS OF WARRANTIES:

All Schnee-Morghead products and malerials are sold subject to the terms and conditions set forth In the technical cata sheat, invoice, order acknowledgemant and/or hill
of lading. All statements, technical information and recommendations reqarding such products are based on tasts and examinatiens befisved fo be reliable, but Schnes-Merehead,
Inc. nelther guaraniees nor warranis heir accuracy or completeness.,

Il shali be the sole responsibility of the user 1o determing the suitabllity of the Schnes-Marehead product or matertal for each iniended use and the user shall assume all
risks and liabilily in connection with the usa, or inability to use, the product er material.

To the exclusion cf all other remedies, Schnee-Marehead, Inc. warrants and agrees 10 replace, or 3s lls sole aptlon, 1o refund the purchase price of that portion of any malerial
or product supplied by Schnee-Morehead. Inc. which is proven, upon inspection within thirty (30) days cf the date of receipt af such product or material, 10 be defective in material
or workmanship, Mo calespersan, agent, employee or represantative of Schnee-horehead, Inc. has any authorily to enlarge or changs the lerms of the warranty.

In g event shall Schnee-Morehead, Inc. e responsiole for any specal, indirect, consequentlal er Incigental damages or lpss, including, wilhout limilallons, loss of profits
Or revenues, economic losses or kss of use, whether stalutory or based on thecries of conlract or tol. THERE ARE ND GTHER AGREEMEMTS, UNDERSTANDINGS,
REPRESENTATIONS OR WARRANTIES, EXPRESS OR IMPLIED (INCLUDING ANY REGARDING MERCHANTABILITY OR FINESS FOR A PARTIGULAR PURPOSE) MOT
SPECIFIED HEREIN.

Complete technical information is available from Schnee-Morehead.
For technical assistance, customer service, and general information, please call 1-800-TRUST Sii.

SCHNEE-MOREMEAD, INC.
111 North Nursery Road, Irving, Texas 75060
(972) 438-9111 Fax (972) 554-3939
www. trustsm.com

6/01






